
New Era in the Treatment  
of Iron Deficiency in Patients  
with Inflammatory Bowel Disease
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Iron deficiency anemia

No iron deficiency anemia

INCREASED NORMAL DECREASED

Ferritin ≤ 30 ng per mL
(67.41 pmol per L)

Ferritin ≥ 100 ng per mL
(224.70 pmol per L)

Ferritin 31 to 99 ng per mL
(69.66 to 222.45 pmol per L)

In patients with any other 
result, order soluble transferrin 

receptor test

Erythrocyte protoporphyrin 
level increased?

Suspicion persists; consider 
bone marrow biopsy

Low bone marrow 
iron level?

Workup for other 
causes of anemia

Increased total iron-binding 
capacity, low serum iron level, low 

transferrin saturation

Decreased total iron-binding 
capacity, high serum iron level, 

high transferrin saturation

Patient with anemia, mean corpuscular volume < 95 μm3 (95 fL)

YES

YES NO

NO

Diagnosis of Iron Deficiency Anemia1
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NORMAL  ABNORMAL

Iron deficiency anemia diagnosed

Abnormal uterine bleeding?

Treat with iron

If no response, 
initiate evaluation for 
occult GI blood loss

NO

No evidence of GI source

Evidence of GI source

Treat underlying cause

Treat with iron

RESPONSE

Observe

Initiate workup for bleeding

Observe

YES

Evidence of GI source

No evidence of GI source

Capsule endoscopy

Consider repeat 
capsule endoscopy

Treat underlying cause; 
push enteroscopy

Treat underlying cause

NO RESPONSE

Repeat upper endoscopy and colonoscopy

Upper endoscopy and colonoscopy; consider celiac serology

Premenopausal women Men and postmenopausal women

Evaluation of Iron Deficiency Anemia1
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Iron deficiency anemia diagnosed

Treat underlying cause and start 
oral iron therapy

Monthly CBC showing improved hematocrit 
and red blood cell indices?

Continue therapy three months after 
hematocrit and ferritin levels normalize, 

then discontinue oral iron

CBC performed periodically; 
values normal?

No further monitoring needed 
unless symptoms arise

•	 Reevaluate for underlying cause
•	 Consider intravenous iron therapy
•	 Transfuse if symptomatic

Intravenous 
iron therapy

Not 
tolerated

NOYES

NOYES

Treatment of Iron Deficiency Anemia1
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Screening:  
CBC, ferritin, CRP

Diagnosed anemia
Hb < 12 g/dL ♀♀

< 13 g/dL ♂♂
Non-IDA excluded

Assess and optimize 
IBD therapy

Intravenous iron

Check response 
Hb +2 g/dL within 4 weeks

Assess and optimize IBD therapy 
Consider ESA + IV

Follow-up: every 3 months for 1 year 
CBC, ferritin, TfS, CRP

Annual screening

Symptomatic therapy

Hb ≥ 12 g/dL ♀♀
≥ 12 g/dL ♂♂

Ferritin < 30 μg/L

Ferritin < 30 μg/L*
CRP < 0.5 mg/dL

IDA

Ferritin < 100 μg/L
CRP > 0.5 mg/dL

IDA with AI
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NO

YES

Stable

Recurrence

Diagnosis, Treatment, and Follow-up  
Specific to IBD2

* AGA 2020 Guidelines Management of IDA in IBD recommend use of ferritin 45 ng/mL as the cutoff value in the absence of active inflammation
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